
Boxer 118 Parts Manual
Part No. 999-822

Serial No.s 005 & Higher



COMPACT
TM

COMPACT

iii

Table of Contents

Parts List and Illustrations	 Page Number

Routine Maintenance Replacement Parts...................................................................iv

Auger Chain and Parts................................................................................................ 2

Auger Lift and Drive Parts........................................................................................... 4

Battery & Access Cover Group.................................................................................... 5

Safety and Identification Decals Group....................................................................... 7

Travel Drive Group ..................................................................................................... 8

Idler Wheel and Spring Assembly.............................................................................. 10

Mid-Wheel Assembly .................................................................................................11

Hydraulic Control Group............................................................................................ 12

Rear Frame Parts...................................................................................................... 14

Hydraulic Filter and Tank Group................................................................................ 16

Muffler Parts.............................................................................................................. 18

Hydraulic Pump Group.............................................................................................. 19

Fuel System Parts..................................................................................................... 20

Write your machines Serial Number in the space below for future reference.  The serial 
number is located on the metal tag on the left side of the machine.

Record SERIAL Number here

MANUFACTURED BY:

MODEL NO. S.N.
ENGINE SERIAL NO.
WEIGHT
POWER

COMPACT POWER EQUIPMENT
800-476-9673

cpiequipment.com

DATE OF MANUFACTURE

MERTZ MANUFACTURING LLC
PONCA CITY, OKLAHOMA, USA

LB KG
HP KW



COMPACT
TM

COMPACT

iv

COMPACT
TM

COMPACT

1

Routine Maintenance Replacement Parts

The following parts should be considered as normal stock part items in your location. Keeping a 
supply of these will enable you to keep the Boxer in full service.

Part Name	 Part Number

Air Filter Element................................................................................................................ 2393530.001

Air Filter Pre-cleaner........................................................................................................... 2393530.002

Fuel Filter (In-Line)............................................................................................................. 2393525.004

Hydraulic Oil Filter.............................................................................................................. 2420619.001

Engine Oil Filter ................................................................................................................. 2420620.001

Hydraulic Oil ...................................................................................................................... 12-050-01 S

Seal Kit for Tilt Cylinder...................................................................................................... 3015042.001

Seal Kit for Wheel Motor..................................................................................................... L112282.001

Replacement Ignition Key................................................................................................... 2414959.001

Special Tools	 Part Number

Pressure/Flow Gauge Set.................................................................................................. 70661

Test Port Pressure Gauge.................................................................................................. 999-990

This page intentionally left blank

msmith
Typewritten Text
Kohler Engine  PA-CH620-3048


msmith
Cross-Out

msmith
Cross-Out

msmith
Cross-Out

msmith
Typewritten Text
47 083 03-S   CPER# 999-580

msmith
Typewritten Text
24 083 02-S   CPER# 999-574

msmith
Typewritten Text
24 050 13-S   CPER# 999-573

msmith
Typewritten Text
12 050 01-S

msmith
Cross-Out

msmith
Typewritten Text
2420620.002  CPER# 999-608

msmith
Typewritten Text
/ 430009

msmith
Typewritten Text
Key Switch.....................................................................................................................25 099 30-S



COMPACT
TM

COMPACT

2

COMPACT
TM

COMPACT

3

Auger Chain and Parts

Item No. Description Quantity Part Number

1 BOLT, HH 1/2-13 X 1 1/2 NC G8 PLATD     2 1913337C

2 WASHER, LOCK 1/2 G5                     2 2303415

3 MOTOR, HYD TG 11.9 2-BOLT STR KEYED     1 2397300

4 TUBE, MOTOR SPACER .46                  1 802130

5 BEARING, 6010-2RS                       1 2413212

6 HOSE, FC639-08 (78” OAL) -06/-08        2 3012062

7 WELDMENT, TRENCHER HOUSING              1 3017150

8 ROUND, SHAFT MOTOR DRIVE                1 802122

9 BUSHING, CONNEX 1 1/2 X1 3/4 X 1”LG     2 2413265

10 TUBE, DIRT SHIELD CAP -DRIVE HSG-       1 802124

11 BEARING, 6212-2RS                       1 2413213

12 SET SCREW 2 1912039F

13 SPROCKET, TRENCHER DRIVE 12T-1.654      1 2417907

14 KEY, 1/2” X 1-1/2” LONG                 1 2805-30

15 CHAIN ASSEMBLY 1 2413391

16 BOLT, HH 1/2-13 X 3 1/2 NC ZC G5        1 1913425C

17 AUGER, 12” DISCHARGE -RIDER TRENCH-     1 3017165

18 NUT, LOCK 1/2-13  NYLON INSERT G8       1 1470110

19 RING, SNAP EXTERNAL SH-162              2 2401880

20 SAFETY BAR 1 3017216

21 NUT, FLANGE HEX LOCK 5/8-11 NC G8       2 70.70492

22 TUBE, FRONT IDLER SPACER                1 3017211

23 BOLT 1 1913331C

24 FLAT WASHER 1 3017087

25 IDLER ASSY, TRENCHER                    1 2293901

26 TUBE, SPACER                1 3017211

27 IDLER PIN 1 3017086

28 BOLT, JACK ¾-10 X 6                     1 2416265

29 NUT, HEX JAM 3/4-10 NC PLATED           1 70.32992

30 WELDMENT, TRENCHER PIN-NOSE SPRKT       1 802202

31 BOLT, HH 5/8-11 X 3 1/2 NC ZC G5        2 1913427C

32 FITTING, HB 06 X 06 SAE ORING 90        2 2420653

33 WOODRUFF KEY 1 2394108

1
2

3
4 5

6 7

8
9 1011

12 13

33
32

3031

29
28 27

26
25

24

2322
21

20

19

18

17

16
15

14

Auger Chain and Parts

1375

msmith
Cross-Out

msmith
Cross-Out

msmith
Cross-Out

msmith
Cross-Out

msmith
Cross-Out

msmith
Cross-Out

msmith
Cross-Out

msmith
Cross-Out

msmith
Typewritten Text
802202

msmith
Typewritten Text
washer 2303149

msmith
Typewritten Text
nut        2294406

msmith
Typewritten Text
  

msmith
Typewritten Text
   

msmith
Pencil

msmith
Cross-Out

msmith
Typewritten Text
Bearing for # 25  - L140310

msmith
Cross-Out

msmith
Typewritten Text
10

msmith
Cross-Out

msmith
Typewritten Text
11

msmith
Cross-Out

msmith
Cross-Out

msmith
Cross-Out

msmith
Typewritten Text
30        Trencher bar 36"    3017075
            Trencher bar 24"    3017175		
15        Boom Chain 36"    2410352 / T137062M32     
            Boom Chain 24"    2416318 / T137062M25
           Sand Sprocket         3017139

msmith
Cross-Out

msmith
Typewritten Text
See Below

msmith
Line

msmith
Line

msmith
Cross-Out

msmith
Typewritten Text
internal snap ring 

msmith
Typewritten Text
2401878	

msmith
Typewritten Text
  5/16 X 5/16 X 1 1/2 

msmith
Line

msmith
Line

msmith
Cross-Out

msmith
Typewritten Text
Pin  

msmith
Cross-Out



COMPACT
TM

COMPACT

4

COMPACT
TM

COMPACT

5

1

2

3

4

3

2

5

8

9
10

11

13

7

6

12

4

14

Battery & Access Cover Group

1368

1376

Item No. Description Quantity Part Number

1 ACCESS PANEL         1 3017287

2 BOLT    10 1913318C

3 LOCK WASHER                    10 2303411

4 FLAT WASHER                    10 2303140

5 LOWER TRENCHER SHROUD            1 3017284

6 RED BATTERY TERMINAL INSULATOR         1 2290993

7 ADJUSTABLE BATTERY HOLD DOWN - includes wingnuts, flat 
washers and threaded   J-hooks         

1 2413281

8 FLAT WASHER                 2 2303140

9 BOLT      2 1913326C  

10 BATTERY            1 2505090

11 BLACK BATTERY TERMINAL INSULATOR         1 2290994

12 BATTERY CABLE HARNESS           2 3012005

13 RED BATTERY TERMINAL INSULATOR - STARTER END 1 2291001

14 MANUAL HOLDER 1 2400822

15

2

3

67
31

8 5
4

2 9
10

11
12

7
5

414

2
13 4 7

2

2

Auger Lift and Drive Parts

Item Description Quantity Part Number

1 HOSE 1 3600001-053.00

2 GREASE ZERK 5 2651851

3 FITTING, ORS 04 X 04 SAE MALE 90        2 2416665

4 BOLT, HH 3/8-16 X 3/4 NC ZC G5          3 1913309C

5 WASHER, FLAT 1/4 G5                     6 2303140

6 ROUND, PIN 1” X 4 5/16”                 1 3017275

7 PLATE, PIN CLIP (CLOSED)                3 3015284

8 CYLINDER, 2 1/2”                        1 3017225

9 RUBBER, TRENCHER DEBRIS                 1 3017298

10 STRIP, CURTAIN RETAINER                 1 3017241

11 WASHER, LOCK 3/8 G5                     3 2303412

12 BOLT, HH 3/8-16 X 1 NC ZC G5            3 1913318C

13 ROUND, PIN 1 1/2” X 5 3/8”              1 3017273

14 ROUND, PIN 1” X 5 3/8”                  1 3017276

15 HOSE 1 3600001-043.00

msmith
Typewritten Text
Spacer 3016217 qty 2

msmith
Sticky Note
Marked set by msmith

msmith
Line
Spacer # 3016217 qty needed 2

msmith
Typewritten Text
 Spacer
3016217



COMPACT
TM

COMPACT

6

COMPACT
TM

COMPACT

7

Safety and Identification Decals Group

1

1

2

3 4

11
10 9

8

765

8
6

3

2
12

13

5 14 2421

This page intentionally left blank

Item No. Description Quantity Part Number

1t 118 Model Number 2   BX002A   

2 Keep Distance Warning 2 2400441

3 CPI Logo 2 2406403

4 Burn Hazard Warning 1 2406404

5 Tie Down and Lifting Hazard Decals 2 2406404

6 Boxer Logo 2 2400489

7 Crush Hazard Decal 1 2406404

8 Stand Clear Warning Decal 2 2406404

9 Entanglement Hazard Decal 1 2406417

10 Shock Hazard Decal 1 2400442

11 Read Manual Decal 1 999-823

12 Fuel Explosion Hazard Warning Decal 1 2406404

13 Operating Instruction Decal 1 3017305

14 Fuel Shut Off Warning 1 2406404



COMPACT
TM

COMPACT

8

COMPACT
TM

COMPACT

9

Travel Drive Group

Item No. Description Quantity Part Number

1 BOLT 8 1913367C

2 FRONT IDLER ASSEMBLY 2 3010904

3 FITTING 4 2416656

4 WHEEL MOTOR 2 L112282

5 WOODRUFF KEY 2 L112282.002

6 OUTPUT SHAFT 2 L112282.003

7 WHEEL MOTOR SEAL KIT (NOT SHOWN) 2 L112282.001

8 FLANGE NUT 20 70.70492

9 TRACK 2 2412017

10 DRIVE HUB 2 3014195

11 COTTER PIN 2 1630444

12 SPROCKET 2 3014196

13 FLAT WASHER 12 2398376

14 BOLT 12 1913337F

15 CASTLE NUT 2 1471227

16 MID-WHEEL “SPOOL” ASSEMBLY 6 3010906

17 TRACK TENSION SPRING 2 2421900

18 WELDMENT, TENSION BOLT PLATE 2 3010777

19 PLATE, TENSION BOLT LOCK 2 3010778

20 WELDMENT, TENSIONING BOLT 2 3016061

21 BOLT 2 1913309C

22 WASHER 2 2303143

23 WASHER, LOCK 2 2303412

24 WASHER, LOCK 20 2303415

25 TUBE ASSY, LEFT WHEEL MOTOR, FRONT PORT 1 3017292

26 TUBE ASSY, LEFT WHEEL MOTOR, REAR PORT 1 3017293

27 TUBE ASSY, RIGHT WHEEL MOTOR, FRONT PORT 1 3017290

28 TUBE ASSY, RIGHT WHEEL MOTOR, REAR PORT 1 3017291

Travel Drive Group

1164

2

18
17

1

24
3

19

4

5

6

8
8

16

910

11
12

15

13
14

21, 22, 23

20

3

25

26

27

28

4

msmith
Cross-Out

msmith
Typewritten Text
2391383	




COMPACT
TM

COMPACT

10

COMPACT
TM

COMPACT

11

Idler Wheel and Spring Assembly

1116

Item No. Description Quantity Part Number

1 TENSION LOCK PLATE 1 3010778

2 JACKING BOLT WELDMENT 1 3010786

3 SPRING TENSIONER WELDMENT 1 3010777

4 SPRING 1 2421900

5 TRACK FORK WELDMENT, RIGHT SIDE 1 3010770P

TRACK FORK WELDMENT, LEFT SIDE 1 3010770P

6 BEARING 2 2410266

7 IDLER SPACER TUBE 2 3010476

8 IDLER PIN 1 3010474

9 SEAL 2 2414963

10 SNAP RING 1 2401861

11 FRONT IDLER WHEEL 1 3010487

12 FLAT WASHER 1 3010519

13 BOLT 1 1913321C

Mid Wheel Assembly

Item No. Description Quantity Part Number

1 NUT 2 70.70492

2 WASHER 2 2398376

3 SEAL 2 2414982

4 SNAP RING 2 2401860

5 BEARING 2 2410265

6 MIDWHEEL 1 3010763

7 MIDWHEEL AXLE 1 3010781

1117

msmith
Line

msmith
Typewritten Text
3016061



COMPACT
TM

COMPACT

12

COMPACT
TM

COMPACT

13

1

242

3
4

3
5

6

7

8

9
10

1117

14 15
16

1819

20
22

21
13

12

23
24

25

2627

13

3413
35

36

7

6
33

32

30

28
37

31
29

38

40

41

39

Hydraulic Control Group

1371

Item No. Description Quantity Part Number

1 MOLDED HANDLE   2 3014348

2 ROUND CONTROL LEVER     1 3015134

3 FITTING, ORS 06 X 06 SAE MALE STR       2 2416660

4 FITTING, 2266-10-10                     1 2420641

5 O-RING - #10 2 2394885

6 TEST PORT DUST CAP      2 2413363

7 TEST PORT FITTING      1 2423600

8 FITTING, ORS TEE 06 X 06 SAE X 06OS     2 2420698

9 FITTING, 8-6-F50G5-S                    1 2413612

10 COUNTERBALANCE VALVE 1 2405239

11 CARTRIDGE VALVE 1 2405222.001

12 SUCTION HOSE 1 2400873-024.00

13 CLAMP 2 2413378

14 CONTROL VALVE ASSEMBLY   1 2405241

15 FITTING, ORS 08 X 08 SAE MALE STR       4 2416661

16 HOSE 1 3600001-053.00

17 TUBE 1 3017294

18 HOSE 1 3600001-043.00

19 FITTING, 8F5OHAO                        1 2420636

20 FITTING, ORS TEE 08 X 08SAE X 08ORS     1 2420674

21 FITTING, HB 12 X 10 SAE ORING 90        1 2420634

22 TUBE, FRONT OF RIGHT DRIVE MOTOR 1 3017290

23 TUBE, REAR OF RIGHT DRIVE MOTOR 1 3017291

24 TUBE, FRONT OF LEFT DRIVE MOTOR 1 3017292

25 TUBE, REAR OF LEFT DRIVE MOTOR 1 3017293

26 FITTING 4 2419630

27 TANK RETURN HOSE 1 2400873-024.00

28 CARTRIDGE VALVE 1 2402256

29 HOSE, TO AUGER DRIVE MOTOR 1 3012062

30 HOSE, RETURN FROM AUGER DRIVE MOTOR 1 3012062

31 FITTING, ORS 04 X 08 SAE MALE STR       2 2420673

32 NUT, M8-1.25                            4 2702013

33 FLAT WASHER 2 2303140

34 TANK RETURN HOSE 1 2400873-024.00

35 FITTING, TEE HB 12 X HB 12 X SAE 08     1 2420660

36 FITTING, ORS TEE 08 X 08SAE X 08ORS     1 2420674

37 VALVE, SD5/1                            1 2402272

38 CARRIAGE BOLT          4 2416228

39 FITTING, 206209-10-10                   1 2420639

40 AUGER CONTROL LEVER      1 3014121

41 AUGER CONTROL LEVER KNOB            1 3017242

42 TRAVEL CONTROL LEVER 2 3014353

Hydraulic Control Group

msmith
Typewritten Text
3015133 - 8mm

msmith
Typewritten Text
3014349 8mm

msmith
Typewritten Text
10mm

msmith
Typewritten Text
10mm

msmith
Typewritten Text
 5/16-18x1 GR5



COMPACT
TM

COMPACT

14

COMPACT
TM

COMPACT

15

1

42

6

21

7

8
13 9

10 1112

15 14

16

17

18
19

20

3

5

Rear Frame Parts

1373

Rear Frame Parts

Item No. Description Quantity Part Number

1 BOLT  4 1913318C

2 TEXTURED GRIP 2 2396730

3 HOUR METER  1 2391384

4 FLAT WASHER 4 2402314

5 HOUR METER WIRING HARNESS        1 3012079

6 CONTROL PANEL     1 3017262

7 ENGINE OIL DIP STICK 1

8 SPRING 1 2421907

9 BOLT 1 1913374C

10 CABLE 1 2410360

11 FLAT WASHER 1 1913318C

12 BOLT 1 2416228

13 AUXILIARY CONTROL PEDAL         1 3017233

14 FLAT WASHER    11 2303140

15 RUBBER MATT 1 3017295

16 PLUG 1 2291635

17 AIR FILTER 1 2393503.001

18 PRE-FILTER 1 2393530.002

19 PLATE 1 24-096-01-S

20 WING NUT 1 12-100-01-S

21 ENGINE OIL FILTER 1 12-050-01-S

22 ENGINE OIL FILLER CAP 1

23 FUEL FILLER CAP W/FUEL GAUGE 1 2410359

msmith
Cross-Out

msmith
Inserted Text
2405059.001

msmith
Typewritten Text
2405059.001

msmith
Line

msmith
Cross-Out

msmith
Cross-Out

msmith
Cross-Out

msmith
Cross-Out

msmith
Cross-Out

msmith
Cross-Out

msmith
Cross-Out

msmith
Cross-Out

msmith
Cross-Out

msmith
Cross-Out

msmith
Cross-Out

msmith
Cross-Out

msmith
Cross-Out

msmith
Cross-Out

msmith
Cross-Out

msmith
Cross-Out

msmith
Cross-Out

msmith
Typewritten Text
21

msmith
Typewritten Text
20

msmith
Typewritten Text
19

msmith
Typewritten Text
18

msmith
Typewritten Text
17

msmith
Typewritten Text
16

msmith
Typewritten Text
14

msmith
Typewritten Text
12

msmith
Typewritten Text
7

msmith
Typewritten Text
8

msmith
Typewritten Text
9

msmith
Typewritten Text
10

msmith
Typewritten Text
11

msmith
Typewritten Text
13

msmith
Typewritten Text
22	Kit, Knob w/Seal					1          54 755 01-S	

msmith
Typewritten Text
22



COMPACT
TM

COMPACT

16

COMPACT
TM

COMPACT

17

Hydraulic Filter and Tank Group

Item No. Description Quantity Part Number

1 90° FITTING 2 2420653

2 HOSE CLAMP 2 2293369

3 VENT HOSE 1 2400830.03

4 CLEAN OUT COVER SET 2 2413360

5 CLEAN OUT COVER 2 2413360.002

6 CLEAN OUT COVER GASKET 2 2413360.001

7 CERAMIC MAGNET 1 2397304

8 HYDRAULIC FILTER CANISTER, SPIN ON 1 2420620.001

9 FITTING 1 2423612

10 HYDRAULIC FILTER HEAD 1 2423614

11 HOSE CLAMP 4 2413378

12 FITTING 1 2419602

13 HOSE 1 2400873-024.00

14 HYDRAULIC DIP STICK/BREATHER 1 2410359

1

2

14
3

2

1
5

6

7

8
9

1013
11

12

4

Hydraulic Filter and Tank Group

1369

msmith
Typewritten Text
Plastic or Metal?



COMPACT
TM

COMPACT

18

COMPACT
TM

COMPACT

19

Muffler Parts Hydraulic Pump Group

Item No. Description Quantity Part Number

1 PUMP, PLP20 (LIL-BRUTE)                 1 2417601

2 FITTING 1 2420650

3  MIKALOR CLAMP                 2 2413353

4 SUCTION HOSE        1 2400874-005.00

5 BOLT    2 1913327C

6 LOCK WASHER 2 2303412

7 FITTING 1 2419654

8 TUBE ASSY, FRONT PUMP TO VALVE          1 3017289

9 90° FITTING 1 2419654

10 90° FITTING 1 2420692

11 FITTING 1 2420692

12 TUBE ASSY, REAR PUMP TO VALVE           1 3017288

2

3
4

7

8

9
10

11

1

5

6

1372

Item No. Description Quantity Part Number

1 HEAT GUARD ASSEMBLY 1 24 755 80-S

2 MUFFLER HEAT GUARD 1 24 314 02-S

3 BOLT 4 M-550010-S

4 EXHAUST GUARD BRACKET 1 24 126 48-S

5 SCREW 4 M-650012-S

6 MUFFLER ASSEMBLY 1 24 786 06-S

7 NUT 4 M-841080-S

8 MUFFLER 1 24 068 06-S

9 SPARK ARRESTOR 1 2393530.003

10 SCREW 2 2411995

11 EXHAUST GASKET 2 24 041 49-S

12

1
2

311

10 9

8

7
6

5
3

4

1370

msmith
Cross-Out

msmith
Typewritten Text
Not needed, same as #11

msmith
Cross-Out

msmith
Typewritten Text
Not needed, same as #9



COMPACT
TM

COMPACT

20

COMPACT
TM

COMPACT

21

Fuel System Parts

TO
CARB

1 2

2

3

2

4

3

2
5

2

3

TO FUEL
TANK

6

2

7

1374

Item No. Description Quantity Part Number

1 FUEL HOSE        1 2400876.01

2 FUEL HOSE CLAMP             6 2409375

3 FUEL HOSE  1 2400876.01

4 FUEL SHUTOFF VALVE   1 2405208

5 FUEL FILTER 1 2393525.004

6 ELBOW    1 2296593

7 DRAIN PLUG 1 2417620

This page intentionally left blank



COMPACT
TM

COMPACT

Compact Power Inc.
P.O. Box 40 • Fort Mill, SC  29716

 
Phone:  800-476-9673 • Fax:  803-548-2762

Web Site: http://www.cpiequipment.com/

Part No. 999-822 (Serial No.s 005 & Higher)




